LOGO VAN CARE

AECTT Spare Parts

08-2-000-00

Assembling parts 

Set:

4x M8x16 screws
4x M8 self-locking nuts

0260mm:
09-2-000-00 blue
09-2-000-16 green
09-2-000-18 light green

0360mm
09-3-000-00 blue 
09-3-000-16 green
09-3-000-18 light green

0460mm
09-4-000-00 blue
09-4-000-16 green
09-4-000-18 light green

springs and L profile to lift up the flap

 

Spare parts list:

Article number:

Color:

Description:

09-2-000-00

260 mm L profile & springs to lift up the flap

09-2-000-16

260 mm L profile & springs to lift up the flap

09-2-000-18

260 mm L profile & springs to lift up the flap

09-3-000-00

360 mm L profile & springs to lift up the flap

09-3-000-16

360 mm L profile & springs to lift up the flap

09-3-000-18

360 mm L profile & springs to lift up the flap

09-4-000-00

460 mm L profile & springs to lift up the flap

09-4-000-16

460 mm L profile & springs to lift up the flap

09-4-000-18

460 mm L profile & springs to lift up the flap

08-2-000-00

Assembling parts – Set: (4 M8x16 screws, 4 M8 self-locking nuts)